



Pos	Part Number	Description	Additional Text	Quantity
1*	5030800100004	HEADLIGHT MASK EXC/EGS'99	EXC	1.00
2	50308002000	MASK RUBBER UFO D=50MM '97		2.00
3	0014060153	HH COLLAR SCREW M 6X15 WS=8		2.00
4*	50308009050	SCREW FEND.BRACE M8X9 WS=17		1.00
5*	50308009051	NUT FENDER BRACE M8 WS=17		1.00
7	0014060203	HH COLLAR SCREW M 6X20 WS=8		4.00
9*	50308009100	FENDER BRACE BLACK '99	625 SC	1.00
10*	5030801000004	FENDER FRONT ORANGE '		1.00
12	0014060103	HH COLLAR SCREW M 6X10 WS=8		1.00
13	5030801300090	REAR FENDER SX SILVER '98	400/520 SX, MXC RACING	1.00
13	5030801310090	REAR FENDER EXC SILVER '98	400/520 EXC RACING	1.00
15	50308015000	NUMBER PLATE CARRIER EXC '98	400/520 EXC RACING USA	1.00

16	50308015100	NUMBER PLATE CARRIER EGS '98	400/520 EXC RACING	1.00
17	31008060000	rubber grommet D=8mm open		1.00
19	54608019200	SPEEDOMETER CABLE GUIDE '96		1.00
20	50208020000	SPACER BUSHING 7X10X7,5	EXC	4.00
40	0017060403	SPECIAL SCREW T60 6X40 WS=6		2.00
41	0125060003	WASHER DIN0125-A 6,4		2.00
51	0017060203	EJOT PT SCREW K60X20 WS=6	MXC, EXC	2.00
52*	50308052100	BUSH FOR FENDER 6X11X20X5 MM		2.00
53*	50308053100	BUSH F.NUM.PL.CAR. 6X11X22X9,5		2.00
54	0015060123	HH COLLAR SCREW M 6X12 WS=8		2.00
55	0015060163	HH COLLAR SCREW M 6X16 WS=8	FE, FS	2.00
58	49008216000	EXTENSION FOR NUMBER PLATE		1.00
60	51012180000	REFLECTOR SELF-ADHESIV RED		1.00
95*	5030800700004	NUMBER PLATE ORANGE SX, MXC		1.00

* = New part